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Notice

1. The laboratory has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS), and accreditation number: L0310.

2. The laboratory has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.
The site recognition number is 97456.

3. The laboratory has been listed by industry Canada to perform electromagnetic
emission measurement. The site recognition number is 6369A-2.

4. The test report is invalid if not marked with "exclusive stamp for the test report".
5. The test report is invalid if not marked with the stamps or the signatures of the
persons responsible for performing, revising and approving the test report.

6. The test report is invalid if there is any evidence of erasure and/or falsification.

7. If there is any dissidence for the test report, please file objection to the test centre
within 15 days from the date of receiving the test report.

8. Normally, the test report is only responsible for the samples that have undergone
the test.

9. Context of the test report cannot be used partially or in full for publicity and/or
promotional purposes without previous written approval of the laboratory.
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1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2:2011, Subpart J
47 CFR FCC Part 27:2011, Subpart C&M
ANSI/TIA 603C:2004

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.

Address: Administration Building, Headquarters of Huawei Technologies Co.,
Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environmental Condition

Ambient Temperature: 20—-25°C
Ambient Relative Humidity: 45— 55 %
Atmospheric Pressure: 101 kPa
Report No: Confidential Information of Huawei. Page5, Totall8
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2 Summary
Tablel Summary of Band 12 results
Test Case | FCCPartNo. | Requirements | Result
698-746MHz Band (LTE Band 12)
Transmitter Output 2.1046 &
Power 27.50(c) Peak ERP not exceed 3 W Pass
Modulat!or_l 2.1047 Digital modulation Pass
Characteristics
Occupied .
Bandwidth 2.1049 (Not specified) Pass
Band Edges 2.1051 & .
Compliance 27.53(q) Below -13 dBm/30 kHz, in 100 kHz range Pass
Spurious Emission 21051 & Below -33 dBm/1 kHz, 9 kHz to 150 kHz
at Antenna 2'7 53(q) Below -23 dBm/10 kHz, 150 kHz to 30 MHz Pass
Terminals ~2d Below -13 dBm/100 kHz, 30 MHz to 10" harmonics
Field Strength of 2.1053 &
Spurious Radiation 27.53(g) Below -13 dBm/100 kHz Pass
Frequency Stability | 2.1055 & 27.54 Stay within the authorized bands of operation Pass
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3 Product Description

3.1 Product Information

3.1.1 General Description

HUAWEI LTE Wireless Gateway—B890-66 is subscriber equipment in the WCDMA/LTE system, also
supports wireless Internet accessing function, routing function, network address translation (NAT)
function. The HSPA+/WCDMA frequency band is Band 2/4/5. The LTE frequency band includes Band
2/4/5/7/12/13/17. And the TX/RX band is 2400MHz~2483MHz for WLAN. B890-66 implements such

functions as RF signal receiving/sending, WCDMA and LTE protocol processing, voice and data service

etc. Externally it provides USB port interface, SIM card interface, four auto-sensing Ethernet interfaces

and external antenna interface.

3.1.2 Board Information

Table 2 Board Information

LTE Wireless Gateway

B890-66

Board and Module

Hardware Version

Software Version

Description

WL1B890I

V100R001

Board

3.1.3 Adapter Technical Data

AC/DCAdapter Model

HW-120200U6W

Input Voltage ~100-240V 50/60Hz
Output Voltage 12V === 2A
Rated Power 24W
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4 Test Description

4.1 Supported Frequency Range

Characteristics Description
Downlink 729 to 746 MHz
Uplink 699 to 716 MHz

4.2 Transmitter / Receiver Characteristics

Characteristics Description

System Type LTE

TX Output Power (per Antenna | LTE system:  23dBm

Port)

Channel Spacing(s) / LTE system: 1.4 MHz, 3 MHz 5 MHz, 10 MHz

Bandwidth(s)

Designation of Emissions LTE system: 1M09G7D (1.4 MHz ,QPSK modulation),
1IMOSQW7D (1.4 MHz ,16QAM modulation),
2M69G7D (3 MHz QPSK modulation),
2M68W7D (3 MHz 16QAM modulation),
4M48G7D (5MHz QPSK modulation),
4M48W7D (5MHz 16QAM modulation),
8M95G7D (10 MHz QPSK modulation),
8M96W7D (10 MHz 16QAM modulation),

4.3 Antenna Gain

Antenna Gain(dBi) -1

Antenna Gain(dBd) -3.15

4.4 Power Supply

Specification Description

Power Supply Type Directly Connected to DC /AC Power Supply

Input to EUT (DC power)

DC Voltage Nominal:
DC Voltage Range:

=12V
== 10.8V1to13.2V

Input to EUT (AC power)

AC Voltage Nominal:
AC Voltage Range:

~ 120 V (50/60 Hz)
~100-240V
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5 General Test Conditions / Configurations

5.1 RF Channels under Test

RF Channel
Test Mode TX/RX
Low (B) Middle (M) High (T)
Channel 23017 Channel 23095 Channel 23173
TX (1.4M)
699.7 MHz 707.5 MHz 715.3 MHz
Channel 5017 Channel 5095 Channel 5173
RX (1.4M)
729.7 MHz 737.5 MHz 745.3 MHz
Channel 23025 Channel 23095 Channel 23165
TX (3M)
700.5 MHz 707.5 MHz 714.5 MHz
Channel 5025 Channel 5095 Channel 5165
RX (3M)
730.5 MHz 737.5 MHz 744.5 MHz
LTE Band 12
Channel 23035 Channel 23095 Channel 23155
TX (5M)
701.5 MHz 707.5 MHz 713.5 MHz
Channel 5035 Channel 5095 Channel 5155
RX (5M)
731.5 MHz 737.5 MHz 743.5 MHz
Channel 23060 Channel 23095 Channel 23130
TX (10M)
704 MHz 707.5 MHz 711 MHz
Channel 5060 Channel 5095 Channel 5130
RX (10M)
734 MHz 737.5 MHz 741 MHz

5.2 Test Modes

Test Mode Test Modes Description
TM1 LTE QPSK modulation
TM2 LTE 16QAM modulation
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5.3 Test Environment
Environment Parameter | Selected Values During Tests
Relative Humidity Ambient
Temperature TN Ambient
VL 10.8vV
Voltage VN 12.0V
VH 13.2Vv
NOTE: VL= lower extreme test voltage
VN= nominal voltage
VH= upper extreme test voltage
TN= normal temperature
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5.4 Test Setup

5.4.1 General Test Setup Configurations

Configuration

Description

Test Antenna Ports

Until otherwise declared, all TX tests are ONLY performed at the main Transmitter
antenna port (e.g. TRXA, TXA and so on) of the EUT, and all RX tests are ONLY
performed at the main Receiver antenna port (e.g. TRXA, RXA and so on) of the
EUT.

Multiple RF Sources

Other than the tested RF source of the EUT, other RF source(s) are disabled or
shutdown during measurements.

5.4.2 Test Setup 1

EUT
Control _| Control " t
Computer | port(s easuremen
por(s) Antenna g | Attenuator > Instrument(s)
port(s)
Power .| Power
Supply | port
5.4.3 Test Setup 2
Temperature Chamber
EUT
Control Control " )
Computer easuremen
i Pori(s)  Antenna Attenuator > Instrument(s)
port(s)
Power
Supply
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5.4.4 Test Setup 3

NOTEL: Effective radiated power (ERP) or Effective Isotropic radiated power (EIRP) refers to the
EUT radiation power output, assuming all emissions are radiated from half-wave dipole
antennas or horn antennas.

NOTEZ2: The EUT was set on insulator 80cm above the Ground Plane. The setup and test methods
were according to ANSI-TIA-603C 2004.The measurements were carried through with a

Rohde and Schwarz Test Receiver and control software.

Step 1: Pre-test to find the Maximum ERP or EIRP

1. Connect the test system according to the following figure. EUT is running for 30 minutes before test,
and measurement instruments are warming-up for 30 minutes.

2. Set up communication link between Universal radio communication tester and EUT, set EUT working
frequency, and control EUT to transmit at maximum power.

3. Set the center frequency of the signal analyzer or receiver to the EUT’s operating frequency, the
RBW is equal to the emission bandwidth of the signal. Set RMS detector for the test, and the span is
equal to 2 times of emission bandwidth, the other settings should remain automatic. Normally, the
height range of antenna was 1m to 4m, the azimuth range of turntable was 0°to 360°. The receiver
antenna has two polarizations V and H. A portable or small unlicensed wireless device shall be
placed on a non-metallic test fixture or other non-metallic support during testing. The supporting
fixture shall permit orientation of the EUT in each of three orthogonal (X, y, z) axis positions such that
emissions from the EUT are maximized. Measure the EUT maximum RF power and record the result.

4. Changing EUT working frequency and measuring the RF power at channel L, M, H respectively.

Complete the test data.

Report No: Confidential Information of Huawei. Pagel2, Totall8
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Semi Anechoic Chamber
Measurement
Antenna
Measurement
System
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Step 2: Substitution method to verify the maximum ERP or EIRP

1. Measurement setup is according to the following figure. EUT was substituted by antenna, and the
polarization is identical with the test antenna; the signal generator was connected to the substitution
antenna.

2. The radiated output power, measured by signal analyzer set, is the same as recorded in above. Then
this power level is matched by a signal from a calibrated signal generator which is substituted for

EUT. The power supplied by the generator is then equal to the ERP or EIRP after corrected by the

antenna gain and cable loss.

Semi Anechoic Chamber

Substitution Measurement
Antenna Antenna
Measurement
System
Signal
Generator
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5.5 Test Conditions

Test Case

Test Conditions

Test Configuration

Ambient Temperature & Rated Voltage

Test Setup Test Setup 1 & Test Setup 3
Transmitter Output Detector RMS
Power
RF Channels (TX) B,MT
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Modulation Test Setup Test Setup 1
Characteristics | Rr Channels (TX) M
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1
Occupied
Bandwidth Detector RMS
RF Channels (TX) B,MT
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1
Band E_dges Detector RMS
Compliance
RF Channels (TX) B.,T
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Spurious Emission Test Setup Test Setup 1
at Antenna Detector PK
Terminals RF Channels (TX) | B,M, T
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Field Strength of Test Setup Test Setup 3
Spurious Detector PK
Radiation RF Channels (TX) | M
Test Mode TM1/TM2
Test Configuration (1) -30 °C to +50 °C with step 10 °C at Rated Voltage;
(2) VL, VN and VH of Rated Voltage at Ambient
Frequency Temperature.
Stabili
ty Test Setup Test Setup 2
RF Channels (TX) M
Report No: Confidential Information of Huawei. Pagel5, Totall8

SYBH(Z-RF)004092012-2005

No Distribution without Written Permission




g@ FCC Test Report of B890-66
Huswel  FCC ID:QISB890

W TESTING

Test Case

Test Conditions

Test Mode

™1
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6 Main Test Instruments

Table 3 Main Test Equipments
Equipment Description Manufacturer Model Serial Number Calibrated until
Power supply KEITHLEY 2303 1288003 Sept., 27,2012
Universal Radio
Communication Tester R&S CMU200 117341 Jan., 12.2013
Universal Radio .
Communication Tester Agilent E5515C MY50260239 Aug., 30,2013
Spectrum Analyzer Agilent E4440A MY49420179 Jul., 17,2013
Signal Analyzer Agilent N9020A MY52090652 Jul., 17,2013
Signal Analyzer R&S FSQ31 200021 Sept., 27,2012
Temperature Chamber WEISS WKL64 24600294 Feb.,13,2013
Signal generator Agilent E8257D MY49281095 Jul.,09.2013
Spectrum analyzer R&S FSU3 200474 Mar., 05, 2013
Spectrum analyzer R&S FSU43 100144 Mar., 05, 2013
Double-Ridged
Waveguide Horn Antenna R&S HF907 100304 Apr., 05, 2013
(1G~18GHz)
Double-Ridged
Waveguide Horn Antenna R&S HF907 100391 Apr., 05, 2013
(1G~18GHz)
Trilog Broadband SCHWARZBE
Antenna (30M~3GHz) CK VULB 9163 9163-521 Jul., 07, 2013
Pyramidal Horn .
Antenna(26GHz-40GHz) ETS-Lindgren 3160-10 00123940 Feb., 27, 2013
Pyramidal Horn ETS-Lindgren |  3160-09 00125912 Feb., 27, 2013
Antenna(18GHz-26.5GHz) v
Universal Radio R&S CMWS500 20347676 Sept., 06, 2013
Communication Tester
Universal Radio Anritsu MT8820C 6200971028 | May, 04, 2013

Communication Tester

Note: All the equipments are calibrated once a year. When it's almost due, we will arrange calibration
again before the calibration deadline.
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7 Test Results

No. Test Item Test Result
1 Transmitter Output Power Appendix A
2 Modulation Characteristics Appendix B
3 Occupied Bandwidth Appendix C
4 Band Edges Compliance Appendix D
5 Spurious Emission at Antenna Terminals Appendix E
6 Field Strength of Spurious Radiation Appendix F
7 Frequency Stability Appendix G
8 Photos of Test Setup Appendix H

NOTE: There is no test data in Appendix H, only Photos of Test Setup for Field Strength of Spurious

Radiation.

8 Measurement Uncertainty

For a 95% confidence level (k=2), the measurement expanded uncertainties for defined systems, in

accordance with the recommendations of ISO 17025 as following:

Test Item Extended Uncertainty
Transmitter Output Power Power (dBm) U =0.39 dB

Occupied Bandwidth Magnitude (%) U=0.2%

Band Edge Compliance Disturbance Power (dBm) U=2.0dB

Conducted Spurious Emissions Disturbance Power (dBm) U=2.0 dB

Field Strength of Spurious
Radiation

ERP (dBm)

U=4.6 dB (30 MHz — 1GHz)
U=3.0 dB (above 1 GHz)

Frequency Stability

Frequency Accuracy (ppm)

U=0.21 ppm

The END
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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part27.50(c)
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Conducted Power of Transmitter
Measurement Results

TM1 & TM2 RF Output Power(Conducted) BAND 12

TN/VN
TestMode Modulation RB Measured (dBm) | Limit (dBm)
1RB#0 23.70 34.8
1RB#max 23.60 34.8
QPSK 3RB#2 23.64 34.8
Channel (B) Full 22.70 34.8
1.4MHz(BW) 1RB#0 22.83 348
160AM 1RB#max 22.69 34.8
3RB#2 22.52 34.8
Full 21.36 34.8
1RB#0 23.53 34.8
OPSK 1RB#max 23.53 34.8
8RB#4 22.41 34.8
Channel (B) Full 22.40 34.8
3MHz(BW) 1RB#0 22.71 34.8
160AM 1RB#max 22.67 34.8
8RB#4 21.27 34.8
Full 21.41 34.8
1RB#0 23.53 34.8
OPSK 1RB#max 23.34 34.8
12RB#6 22.46 34.8
Channel (B) Full 22.34 34.8
5MHz(BW) 1RB#0 22.69 34.8
160AM 1RB#max 22.42 34.8
12RB#6 21.44 34.8
Full 21.28 34.8
1RB#0 23.47 34.8
Channel (B) QPSK 1RB#max 23.22 34.8
10MHz(BW) 25RB#13 22.23 34.8
Full 22.16 34.8
Report No: Confidential Information of Huawei. Page2, Totall2
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1RB#0 22.65 34.8
1RB#max 22.35 34.8
16QAM 25RB#13 21.23 34.8
Full 21.04 34.8
1RB#0 23.41 34.8
1RB#max 23.34 34.8
QPSK 3RB#2 23.34 34.8
Channel (M) Full 22.41 34.8
1.4MHz(BW) 1RB#0 22.50 34.8
1RB#max 22.44 34.8
16QAM 3RB#2 22.32 34.8
Full 21.21 34.8
1RB#0 23.37 34.8
QPSK 1RB#max 23.30 34.8
8RB#4 22.36 34.8
Channel (M) Full 22.22 34.8
3MHz(BW) 1RB#0 22.50 34.8
160AM 1RB#max 22.40 34.8
8RB#4 21.27 34.8
Full 21.30 34.8
1RB#0 23.21 34.8
1RB#max 23.33 34.8
QPSK 12RB#6 22.28 34.8
Channel (M) Full 22.20 34.8
SMHz(BW) 1RB#0 22.32 34.8
160AM 1RB#max 22.34 34.8
12RB#6 21.34 34.8
Full 21.19 34.8
1RB#0 23.14 34.8
QPSK 1RB#max 23.21 34.8
25RB#13 22.27 34.8
g;gmn%% Full 22.11 34.8
1RB#0 22.26 34.8
16QAM 1RB#max 22.38 34.8
25RB#13 21.18 34.8
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Full 20.96 34.8
1RB#0 23.45 34.8
oPSK 1RB#max 23.46 34.8
3RB#2 23.44 34.8
Channel (T) Full 22.41 34.8
1.4MHz(BW) 1RB#0 22.64 34.8
160AM 1RB#max 22.53 34.8
3RB#2 22.32 34.8
Full 21.23 34.8
1RB#0 23.28 34.8
oPSK 1RB#max 23.40 34.8
8RB#4 22.40 34.8
Channel (T) Full 22.32 34.8
3MHz(BW) 1RB#0 22.44 34.8
160AM 1RB#max 22.56 34.8
8RB#4 21.30 34.8
Full 21.36 34.8
1RB#0 23.27 34.8
OPSK 1RB#max 23.44 34.8
12RB#6 22.25 34.8
Channel (T) Full 22.19 34.8
SMHz(BW) 1RB#0 22.39 34.8
160AM 1RB#max 22.47 34.8
12RB#6 21.23 34.8
Full 21.18 34.8
1RB#0 23.33 34.8
oPSK 1RB#max 23.41 34.8
25RB#13 22.05 34.8
Channel (T) Full 22.05 34.8
10MHz(BW) 1RB#0 22.48 34.8
1RB#max 22.51 34.8
16QAM
25RB#13 21.07 34.8
Full 20.92 34.8

Note: RBW > emission bandwidth, VBW > 3 x RBW.
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Peak-to-Average Ratio
Measurement Results

Peak-to-Average Ratio

TN/VN
Test Mode Modulation RB Measured (dB) Limit (dB)
1RB#0 5.20 13
QPSK 1RB#max 5.19 13
3RB#2 5.21 13
Channel (B) Full 5.24 13
1.4MHz(BW) 1RB#0 5 75 3
L60AM 1RB#max 5.72 13
3RB#2 5.76 13
Full 5.80 13
1RB#0 4.98 13
OPSK 1RB#max 4.97 13
8RB#4 5.01 13
Channel (B) Full 5.01 13
SMHz(BW) 1RB#0 5.80 13
L60AM 1RB#max 5.79 13
8RB#4 5.85 13
Full 5.87 13
1RB#0 5.18 13
QPSK 1RB#max 5.19 13
12RB#6 5.20 13
Channel (B) Full 5.30 13
SMHz(BW) 1RB#0 5.73 13
160AM 1RB#max 571 13
12RB#6 5.76 13
Full 5.84 13
1RB#0 493 13
Channel (B) QPSK 1RB#max 491 13
10MHz(BW) 25RB#13 4.96 13
Full 4.97 13
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1RB#0 5.81 13
1RB#max 5.80 13

16QAM

25RB#13 5.83 13
Full 5.86 13
1RB#0 5.15 13
1RB#max 5.13 13
QPSK 3RB#2 5.14 13
Channel (M) Full 5.18 13
1.4MHz(BW) 1RB#0 5.97 13
1RB#max 5.91 13
16QAM 3RBA2 5.9 13
Full 5.98 13
1RB#0 5.01 13
1RB#max 4.99 13
QPSK 8RB 2.97 13
Channel (M) Full 5.03 13
3MHz(BW) 1RB#0 5.87 13
1RB#max 5.84 13
16QAM 8RB#4 5.83 13
Full 5.89 13
1RB#0 5.26 13
1RB#max 5.24 13
QPSK 12RB#6 5.20 13
Channel (M) Full 5.27 13
SMHz(BW) 1RB#0 5.74 13
1RB#max 5.77 13
16QAM 12RB#6 5.72 13
Full 5.83 13
1RB#0 4.97 13
1RB#max 4.95 13
QPSK 25RB#13 4,97 13
S £
1RB#0 5.83 13
16QAM 1RB#max 5.84 13
25RB#13 5.85 13
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Full 5.89 13
1RB#0 5.11 13
1RB#max 5.10 13
QPSK 3RB#2 5.09 13
Channel (T) Full 5.14 13
1.4MHz(BW) 1RB#0 5.93 13
1RB#max 5.89 13
16QAM 3RB#2 5.89 13
Full 5.94 13
1RB#0 4.99 13
QPSK 1RB#max 5.02 13
8RB#4 5.01 13
Channel (T) Full 5.02 13
3MHz(BW) 1RB#0 5.84 13
1RB#max 5.82 13

16QAM

8RB#4 5.80 13
Full 5.82 13
1RB#0 5.17 13
1RB#max 5.18 13
QPSK 12RB#6 5.15 13
Channel (T) Full 5.19 13
SMHz(BW) 1RB#0 5.77 13
1RB#max 5.79 13
16QAM 12RB#6 5.81 13
Full 5.82 13
1RB#0 5.01 13
1RB#max 5.00 13
QPSK 25RB#13 4.96 13
Channel (T) Full 5.01 13
10MHz(BW) 1RB#0 5.81 13
160AM 1RB#max 5.80 13
25RB#13 5.85 13
Full 5.87 13
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Effective Radiated Power of Transmitter (ERP)

Substitution Results (LTE) BAND 12

Substi Substi Substitu
Meas. tution SGP tution Cable tion FCC
Test Mode Level Anten [dBm] Gain Loss Level limit Result
[dBm] na dBa) | 1981 | (ERP) | [dBm]
Type [dBm]
1RB#0 | 20.55 HA?]rt” 2378 | 275 | 06 | 2043 | 348 | Pass
IRB#Ma | 55 45 | HOM | os6g | 275 | 06 | 2033 | 348 | Pass
X Ant.
QPSK Horn
3RB#2 | 2049 | [ | 2372 | 275 | 06 | 2037 | 348 | Pass
Channe Full 1955 | Mo | o578 | 275 | 06 | 1943 | 348 | Pass
1 (B) Ant.
1.4MHz Horn
BW) 1RB#0 | 1968 | 7 | 2201 | -275 | 06 | 1956 | 348 | Pass
IRB#ma | 195, | HOM | 5y 27 | 275 | 06 | 1942 | 348 | Pass
X Ant.
16QAM Horn
3rRB#2 | 1937 | [ | 2260 | 275 | 06 | 1925 | 348 | Pass
Horn
Full 1821 | 07 | 2144 | 275 | 06 | 1809 | 348 | Pass
Horn
1RB#0 | 2038 | O | 2361 | -275 | 06 | 2026 | 348 | Pass
IRB#Ma | 5n 3¢ | HOM | os 6y | 275 | 06 | 2026 | 348 | Pass
X Ant.
QPSK o
8RB#4 | 19.26 A‘;t 2249 | 275 | 06 | 19.14 | 348 | Pass
Channe Full 1925 | HOM | o8 | 275 | 06 19.13 | 348 | Pass
1 (B) Ant.
3MHz(B 1RB#0 | 1956 | HOM | 2279 | 275 | 06 19.44 | 348 | Pass
W) Ant.
IRB#ma | 195, | HOM | 5y 05 | 275 | 06 19.40 | 34.8 | Pass
X Ant.
160QAM o
8RB#4 | 18.12 A‘;t 2135 | 275 | 06 | 18.00 | 348 | Pass
Horn
Full 1826 | 07 | 2149 | 275 | 06 | 1814 | 348 | Pass
Channe | opsk | 1RBMO | 2038 | HOM | 2361 | 275 | 06 | 2026 | 348 | Pass
| (B) Ant.
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5MHz(B 1 Horn
W) resmax | 2019 | A | 2342 | 275 | 06 | 2007 | 348 | Pass
12 RB/#6 | 19.31 "A"r’]rt” 2254 | 275 | 06 19.19 | 34.8 | Pass
Horn
Full 1929 | O | 2242 | 275 | 06 19.07 | 34.8 | Pass
Horn
1RBHO | 1954 | O | 2277 | 275 | 06 19.42 | 348 | Pass
1 Horn
Joonn | REfmax 1927 | O | 2250 | 275 | 0.6 19.15 | 34.8 | Pass
12 RB/#6 | 18.29 "A"r’]rt” 2152 | 275 | 06 18.17 | 34.8 | Pass
Horn
Full 1813 | 7| 2136 | 275 | 06 1801 | 34.8 | Pass
Horn
1RBMO | 2032 | O | 2355 | 275 | 06 | 2020 | 348 | Pass
1 Horn
opsx | RBlHmax 2007 | | 2330 | 275 | 06 19.95 | 348 | Pass
25 Horn
R | 1908 | o [ 2231 | 275 | 06 18.96 | 34.8 | Pass
Channe Full 1901 | HOM | 9004 | 275 | 06 | 1889 | 348 | Pass
1 (B) Ant.
10MHz( Horn
BW) 1RBMO | 1950 | O | 2273 | -2.75 | 06 19.38 | 34.8 | Pass
1 Horn
Json | RBlHmax 1920 | O | 2243 | 275 | 06 19.08 | 34.8 | Pass
25 Horn
R | 1808 | o [ 2131 | 275 | 06 17.96 | 34.8 | Pass
Full 17.89 FA'?]rt” 2112 | 275 | 06 1777 | 348 | Pass
Horn
1RB#0 | 2026 | 7 | 2361 | -287 | 06 | 2014 | 348 | Pass
IRB#ma | 5519 | HOM | 5354 | 287 | 06 20.07 | 34.8 | Pass
X Ant.
QPSK Horn
3RB#2 | 20.19 2354 | -287 | 06 | 2007 | 348 | Pass
Channe Ant.
I (M) Horn
1 AMbts Full 19.26 | 7| 2261 | -287 | 06 19.14 | 348 | Pass
(BW) 1RB#0 | 19.35 "A'?]rt” 2270 | -2.87 | 06 19.23 | 34.8 | Pass
160AM 1RBfma 19.29 HA?]rt” 2264 | 287 | 06 | 1917 | 348 | Pass
Horn
3RB#2 | 1947 | O | 2252 | 287 | 06 19.05 | 34.8 | Pass
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Full 18.06 HA%rt” 2141 | 287 | 06 | 17.94 | 348 | Pass
Horn
1RB#0 | 2022 | O | 2357 | -287 | 06 | 2010 | 348 | Pass
IRB#ma | 5515 | HOM | 5350 | 287 | 06 | 2003 | 348 | Pass
X Ant.
QPSK Horn
8rRB#4 | 1921 | O | 2256 | 287 | 06 | 1909 | 348 | Pass
Channe Full 1907 | HOM | 9040 | 287 | 06 | 1895 | 348 | Pass
I (M) Ant.
3MHz(B 1RB#0 | 1935 | HOM | 2570 | 287 | 06 19.23 | 34.8 | Pass
W) Ant.
IRB#ma | 1955 | HOM | 5560 | 287 | 06 | 1913 | 348 | Pass
X Ant.
16QAM .
8RB#4 | 18.12 A‘r’]rt” 2147 | 287 | 06 18.00 | 34.8 | Pass
Horn
Full 1815 | O | 2150 | -287 | 06 | 1803 | 348 | Pass
Horn
1RBM#O | 2006 | O | 2341 | 287 | 06 | 1994 | 348 | Pass
1 Horn
opsk | RBlmx 2018 | O | 2353 | 287 | 06 | 2006 | 348 | Pass
12 RB/#6 | 19.13 "A"r’]rt” 2248 | 287 | 06 19.01 | 34.8 | Pass
Channe Full 1905 | HOM | o540 | 287 | 06 1893 | 34.8 | Pass
I (M) Ant.
SMHz(B 1RrB#0 | 1917 | HOM | 2052 | 287 | 06 19.05 | 34.8 | Pass
W) Ant.
1 Horn
ooy | RBl#maX 1919 | O | 2254 | 287 | 06 | 1907 | 348 | Pass
12 RB/#6 | 18.19 "A'cr’]rt” 2154 | 287 | 06 18.07 | 348 | Pass
Horn
Full 1804 | O | 2139 | 287 | 06 | 17.92 | 348 | Pass
Horn
1RBMO | 1999 | O | 2334 | 287 | 06 | 19.87 | 348 | Pass
1 Horn
Chanme RBmax | 2006 | o | 2841 | -287 | 06 | 1994 | 348 | Pass
I (M) QPSK 25 Horn
LOMH( rp1s | 1912 | o | 2247 | 287 | 06 | 19.00 | 348 | Pass
BW) Full 18.96 HA?]rt” 2231 | -287 | 06 1884 | 348 | Pass
16QAM | 1RBM#O | 19.11 "A'?]rt” 2246 | -2.87 | 06 | 1899 | 348 | Pass
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1 Horn
rejmax | 1923 | Ay | 2258 | 287 | 06 | 1911 | 348 | Pass
25 Horn
Ry | 1808 | o0 [ 2138 | -287 | 06 | 17.91 | 348 | Pass
Full 17.81 HA%rt” 2116 | -287 | 06 | 17.69 | 348 | Pass
Horn
1RB#0 | 2030 | O | 2363 | -285 | 06 | 2018 | 348 | Pass
IRB#ma | 5531 | HOM | oo en | 285 | 06 | 2019 | 348 | Pass
X Ant.
QPSK Horn
3RB#2 | 2029 | O | 2362 | 285 | 06 | 2017 | 348 | Pass
Channe Full 1926 | HOM | 5559 | 285 | 06 | 1914 | 348 | Pass
1 (T) Ant.
1.4MHz Horn
BW) 1RB#0 | 19.49 | 'O | 2282 | -285 | 06 | 19.37 | 348 | Pass
IRB#ma | 1939 | HOM | 5521 | 285 | 06 | 1926 | 348 | Pass
X Ant.
16QAM Horn
3RB#2 | 1927 | O | 2250 | 285 | 06 | 1905 | 348 | Pass
Horn
Full 1808 | ' | 2141 | -285 | 06 | 17.96 | 348 | Pass
Horn
1RB#0 | 2013 | O | 2346 | -285 | 06 | 2001 | 348 | Pass
IRB#ma | 5555 | HOM | 5358 | 085 | 0.6 20.13 | 34.8 | Pass
X Ant.
QPSK Horn
8rRB#4 | 1925 | O | 2258 | 285 | 06 | 1913 | 348 | Pass
Channe Full 1917 | HOM | 5550 | =285 | 06 19.05 | 34.8 | Pass
1 (T) Ant.
3MHz(B 1RB#0 | 1929 | HOM | 5560 | 285 | 06 19.17 | 348 | Pass
W) Ant.
IRB#mMA | 1941 | HOM | 5574 | 285 | 06 19.29 | 348 | Pass
X Ant.
16QAM Horn
8rRB#4 | 1815 | O | 2148 | 285 | 06 | 1803 | 348 | Pass
Horn
Full 1821 | | 2154 | -285 | 06 | 1809 | 348 | Pass
Horn
1RB/#0 | 20.12 2345 | -285 | 06 | 2000 | 348 | Pass
Channe Ant.
I (T) 1 Horn
swtze | PSK | Rejimax | 2029 | ant | 2362 | 285 | 06 | 2017 | 348 | Pass
w) 12 RB/#6 | 19.10 "A'?]rt” 2243 | 285 | 06 1898 | 34.8 | Pass
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Horn

Full 19.04 | O | 2237 | -285 | 06 1892 | 348 | Pass
Horn

1RBMO | 1924 | O | 2257 | 285 | 06 19.12 | 34.8 | Pass
1 Horn

Joonn | REfmax 1932 | O | 2265 | -285 | 06 19.20 | 34.8 | Pass

12 RB/#6 | 18.08 HA‘r’]rt” 2141 | 285 | 06 17.96 | 34.8 | Pass
Horn

Full 1803 | O | 21.36 | -285 | 06 1791 | 348 | Pass
Horn

1RBH#0 | 2018 | O | 2351 | 285 | 06 | 2006 | 348 | Pass
1 Horn

opsx | RBlHmax 2026 | ' | 2359 | 285 | 06 | 2014 | 348 | Pass
25 Horn

rp1 | 1890 | O [ 2223 | 285 | 06 18.78 | 34.8 | Pass

Channe Full 1800 | HOM | 5553 | 285 | 06 | 1878 | 348 | Pass
1 (T) Ant.
10MHz( Horn

BW) 1RBMO | 1933 | O | 22.66 | -2.85 | 06 1921 | 348 | Pass
1 Horn

Json | RBHmax 19.36 | 0 | 2269 | -285 | 06 19.24 | 348 | Pass
25 Horn

R | 1792 | A | 2125 | 285 | 06 17.80 | 34.8 | Pass

Full 17.77 HA?]T 2110 | -285 | 06 1765 | 348 | Pass

Notel: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following

formula should take to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]

b, SGP=Signal Generator Level

Note2: RBW > emission bandwidth, VBW > 3 x RBW.

The END
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047& Part 27 Subpart C&M
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1 ForBand 12

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth = 1.4 MHz
1.1.1.1 Channel =M

1.1.1.1.1 QPSK/full RBs

& LTE Measurement - ¥3.0.10 - TX Measurement

Signaling
Parameter

=] 0

stablished

; 5 Connection E
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1.1.2 Channel Bandwidth = 3 MHz
1.1.2.1 Channel =M
1.1.2.1.1 QPSK/full RBs

& LTE Measurement - ¥3.0.10 - TX Measurement

Signaling
Parameter

= 0

@ Ps: 5 Connection Established
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1.1.3 Channel Bandwidth =5 MHz
1.1.3.1 Channel =M
1.1.3.1.1 QPSK/full RBs

& LTE Measurement - ¥3.0.10 - TX Measurement

Signaling
Parameter

= 0

@ Ps: 5 Connection Established
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1.1.4 Channel Bandwidth = 10 MHz
1.1.4.1 Channel =M
1.1.4.1.1 QPSK/full RBs

& LTE Measurement - ¥3.0.10 - TX Measurement

Signaling
Parameter
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1.2 Test Mode=TM2

1.2.1 Channel Bandwidth = 1.4 MHz
1.2.1.1 Channel =M

1.2.1.1.1 16QAM/full RBs
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Parameter
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1.2.2 Channel Bandwidth = 3 MHz
1.2.2.1 Channel =M
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1.2.3 Channel Bandwidth =5 MHz
1.2.3.1 Channel =M
1.2.3.1.1 16QAM/full RBs

& LTE Measurement - ¥3.0.10 - TX Measurement

Signaling
Parameter
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1.2.4 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =M
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& LTE Measurement - ¥3.0.10 - TX Measurement LTE

Signaling
Parameter
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Appendix C

Occupied Bandwidth
According to FCC part 2.1049 & Part 27 Subpart C&M
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1.1.2.1 (01T T =T TS RR PR
00 T R 01 Y A 1 : 20 ISR
1.1.2.1.2 QPSK/1RB # max.............
1.1.2.1.3 QPSK/non-1RB #mid/2 ...
1.1.2.1.4 QPSK/full RBs.................. .
1.1.2.2 (01T T =Y I |V PR PR
0 T O 1Y 1= - 0 IR
0 B 0 1 (A N1 : 311 T D TSR
1.1.2.2.3  QPSK/NON-TRB HMIT/2 .ttt ettt ettt e ettt e e et e e e bt e e e sba e e e sabeessabaeessabeeessnbeeesbeeessabeeesanbaeesanteessnns
1.1.2.2.4 QPSK/full RBs
1.1.2.3 Channel =T ..............
1.1.2.3.1 QPSK/1RB#0 .
0 B 0 1Y (A N1 : 311 T D RSN
1.1.2.3.3  QPSK/NON-LRB #MIU/2 1.cuviiteerieiieieceeteett ettt ettt sttt ste e b e s teebeeaeesbesaeesbesssessesbaenseessesbesseensesssessesaeensesseensensseneas
1.1.2.3.4  QPSK/TUII RBS...cuviiteetiiteerecteeteeteeitesteete st ebesteebeeseessestaesesasessesseensesssessesseensesssessessaensenssessesseensenssessesasensestsenseeseensas
1.1.3 CRANNEI BANAWIATN =5 IMHZ....oooeeeeeeeeee ettt e e ettt e e e e e et a e e e e e e s ssssaseaeseeessssssesaseesssssnssens 30
1.1.3.1 (0T T 1Y - SRR 30
0 T T T R 1Y 1= - 20 TR 30
1.1.3.1.2  QPSK/IRB # M@X.etiiitiitieireiteeirieeeitesreesseeseessesseesesssesesseesesssessesssesesssessesssensesssessessssssesssessesssensesssessesssesesssessesssenses 31
1.1.3.1.3  QPSK/NON-TRB HMIU/2 1.cuviiteeiieiieie ettt ettt et et e ste et este e v e s teebesaeesbesaeenbesssessesbeensasssesbesseensesssesbesaeensestsessesnsensas 32
1.1.3.1.4 QPSK/full RBs
1.1.3.2 Channel =M.............
1.1.3.2.1 QPSK/1RB#0 .
0 T B O oL [ L= - 0 o D TR 35
1.1.3.2.3  QPSK/NON-TRB HMIA/2 c.eeieeeeceeeeeee ettt ettt ettt et e et e e e e tt e eat e e beesateesaeeenbeeebeseateesatesnbeesaaeetesenneeanasentens 36
0 R T A S O 11 ¢4 V12 = TR 37
1.1.3.3 (@001 T=Y e OSSOSO TR PPRNN 38
1.1.3.3.1 QPSK/1RB#O..........
1.1.3.3.2 QPSK/1RB # max...... .
1.1.3.3.3  QPSK/NON-TRB HMIA/2 o.eeieeeeeeeeeeeee ettt ettt ettt et e et e e e e teeeat e e beesateesbeeenbeeebeseateesateensessaaeeteeenseesreeeneens 40
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1.1.3.3.4  QPSK/TUII RBS..eeiieeeeeiee ittt ettt ettt e ettt e e ettt e s eateeeesaaeessbaeesssseeeeasseeesaseeessssseseasseessasseesansaeeessseesssseessaeessnsaessnns
1.1.4 ChANNEI BANAWIAEN = 10 MHZ ..ottt e et e e e e et e e et a e et aaeeatsaaessssaeesateaaesssasennseeas
1.1.4.1 (00T a Lo 1Y - ST UPUPPPPN
0 T e T O 1Y 1 : 0 IR
1.1.4.0.2  QPSK/LRB # MaXuuuiiiitiiiiieieeeieeeeeeeteee s et e e eeaeeeesateeseateeessaseesssaeesssaeeseasssessseeessssaessasseesssseessnsasesasssesssnseeessaeesasssessns
1.1.4.1.3  QPSK/NON-LRB HMIT/2 1.ttt ettt ettt e e st e s et e e e ettt e e saaeessaaeeseasseeesasatessnbaeesssssessseeessnsaessasssessnns
L1414 QPSK/TUI RBS....uviiteeiteectee et ettt et ee e e ete e s tae e teesase e beeebeessaeeabeesase e saesaseensaesaseesseesabe e baeessaensseenseeessaesssesnseeseeensens
1.1.4.2 (00T T TV I PSR SPUPPPRN
0 T S R 1Y A 1= : 0 IO
1.1.4.2.2  QPSK/LRB # MaXuuuiiiitiiiiieieeeieeieeeitteesetteeeeaeeessetteesasaeesssaseessasaeesssaeeseasssasssseesssssessasseesssssessnsasesnsssessssseeesnsaeessnssessns
1.1.4.2.3 QPSK/non-1RB #mid/2 ...
1.1.4.2.4 QPSK/full RBs.....
1.1.4.3 Channel =T ..............
1.1.4.3.1 QPSK/1RB#O.......
1.1.4.3.2 QPSK/1RB # max.............
1.1.4.3.3 QPSK/non-1RB #mid/2 ...
1.1.4.3.4 QPSK/full RBs..................
1.2 TEST MODE=TM2...coeeeieeeviieeee e,
1.2.1 Channel Bandwidth = 1.4 MHz
1.2.1.1 (01T T =TI - SRR PR
0 O Y =10 1NV = 2 0 RSO
1.2.1.1.2  16QAM JIRB H MAX ..ccteiitieireieireeiteeeiteeetteeeteeeaeeeteesseeasessseesseeeaseessseeessessseeasassseessssanseeassseseesssesasesssssensessseessesesens
1.2.1.1.3  16QAM /NON-TRB HMIA/2...eeieieeetee ettt ettt e et te et e et e e eaae e taesabe e baesabeesaeesabeeabaeesaesabeeseesaseesssesaseesseeensens
0 R S K10 1NV 4 (U 12 = OSSO
1.2.1.2 Channel =M................
1.2.1.2.1 16QAM/1RB #0........
1.2.1.2.2 16QAM /1RB # max...........
1.2.1.2.3 16QAM /non-1RB #mid/2..
1.2.1.2.4 16QAM /full RBs................
1.2.1.3 Channel =T......ccceuuee.
1.2.1.3.1 16QAM/1RB #0........
1.2.1.3.2  16QAM JIRB H MAX ..cctiiitreeriieireeiteeeiteeeteeeteeeaeeeseesseeasessseessesaaseesssseessessseeasassseesssssseeaseseseesssesasesssssessessnseessesensens
1.2.1.3.3  16QAM /NON-TRB HMIA/2...veieeiieieeeteeetee ettt ete et e e et e e ete e saae e taesabe e baesabeesbeesabeeabaeesaesabesseeeaseesssesaseesseeensens
1.2.1.3.4  16QAM JTUI RBS ..uvviiteeceeeeetee et ettt ee et e ettt et e et e ete s eateeeaaeebeeeaeeetaeeaeeensessaseesaeeenbeeasesenteeaaseenteeeaaeessseenseeasesentens
1.2.2 (0 Lo Ta 1T W= 1o el T Lo L R 1Y L« SR
1.2.21 Channel =B......cccccevriiereeinnenn.
1.2.2.1.1 16QAM/1RB #0........
1.2.2.1.2 16QAM /1RB # max.....
1.2.2.1.3 16QAM /non-1RB #mid/2..
1.2.2.1.4  16QAM JfUII RBS ...veeuvictieieiteeitietteitesteete et etesteebeeseessesteesesssessesseensesssessesseensesssessesseensesssessesseensenssessesasensesssenseeseensas
1.2.2.2 CRANNEI SVt e et e ettt e e et e e e e teeeeetaeeeeaabeseastaee e ssseessbeeeaaseaeesseeeasbeeeanseseeansaeeeanaeeeenteaeansaeeaes
1.2.2.2.1  16QAM/IRB H D.eocevveeteeeiteeetee et ettt eete et e eete e etaeeeteesateeeteeeteesseeebeeaaseeesaesassaseesaseeeseesnbeeabeeenbeeaateebeeenteesteeenseeaseeenteas
1.2.2.2.2  16QAM JIRB H MAX c.vieueereireeiriereeitesreeiseseessesseesesseesesseesesssessesssssesssessesssessesssessessssssessssssessesssessssssessesssesssessesseeses
1.2.2.2.3  16QAM /NON-TRB HMIA/2....eccvietieiieireeriee ettt ettt et e s te et e s te e b e e e ebeste e besssebesbaenbesssesseessensesssessesasenbesssenseeseeneas
1.2.2.2.4  16QAM JfUIIL RBS ...veeviitreieiteeitietteitesteetesteesesteebeeseessesteesesssessessaeasesssessesseensesssessesseensesssessesseensesssessesasensesssensesseensas
1.2.2.3 (00 F= T o 1Y RO R STRRPPRTN
1.2.2.3.1  16QAM/IRB H .ottt eeiee et e et e et et e eete e eteeeeteeeateeebeeebeeeseeebeeaaseessesaseaseesaseeeseesnbeeabeeenbeeaateebeeenaeeeteeeneeareeenteas
1.2.2.3.2  16QAM JIRB H MAX c.vieurerreireeirierieiteereesseeeessesseesesseessesseesesssessesssssesssessesssessesssessessssssessssssessesnsessssssessessesssessesseeses
1.2.2.3.3  16QAM /NON-TRB HMIA/2....eccriitieiieireetiee ettt ettt et sttt s s et e s te e b e eteebesae e besssesbesbeenbesseesbeessenbeessessesasensesasessesssensas
1.2.2.3.4  16QAM [TUI RBS ..uuviicveeiteeetee et e ettt et eetteeeteeeteeeteesteeeteeebeeeseeeabeesaseebaesaseeseesaseeaseeanseeatesenseessseenseessaeesssesnseeaseeentens
1.2.3 ChanNel BANAWIATN =5 MHZ......cccoooeeeeeeeeeeeieeee e
1.231 [0 T T TV SRRSO UUTRR PR
0 TR R K10 7NV = 2 0 TR
1.2.3.1.2  16QAM JIRB H MAX .ectiiitiiiuieeeieeteeeeteeeteesteseseseeteeesseeasesssteesseseseesaseesssanssansessaesesseeanseeasesssseeastsensessaasesesenseessesenees
1.2.3.1.3  16QAM /NON-LRB HMIA/2.cc.viieeiiieee ettt ettt e et e et eat e e e te e eae e e teesateesaeeenbeeebesetessatesbesenaeesaessnseesseeentens
1.2.3.1.4  16QAM JTUI RBS ..uuveitieceeeetee et et et ettt e e ae e teeeateeeteeeteeeseeeebeeeaseeseeeaseeaseesaseesaeesnseeabeeenteessseenseeesseesaeeenseeaseeentens
1.2.3.2 CRANNEI SVttt ettt e e ettt e e et e e e e teeeeeateeeeetteeeassasaaassseesasseseaaseseaaaseeeerssesaanseseeansaeeeanseeessteeeansaaaanns
0 T R K10 7NV = 2 0 TSR
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1.2.3.2.2  LEQAM JLIRB H M@X c.uttiiiitiieiteie ettt e e ettt e ettt e e ettt e seaeeessaaeessbaeesssaeeseasssessseeesssssessasseesssseessnsaesesssesssseeessnsaeesssssessns 83
1.2.3.2.3  16QAM /NON-TRB HMIA/2.c.ueicreiiteeeieeeee ettt ettt et e e et e et e e s tae e taesabe e baesabeesaeesabeebaeenbaesaseeseeeaseessseenseensaeensens 84
1.2.3.2.4 16QAM /full RBs
1.2.3.3 Channel =T......cccuuee.
1.2.3.3.1 16QAM/1RB#O0........... .
1.2.3.3.2  16QAM JIRB H MAX ..ccueiiiieeuiieireeiteeeiteeeteeiteesteeeteesseesseesseesseeaseessseessessseesassseesssessseessssesseesssesasesssssesseseseessesesens
1.2.3.3.3  16QAM /NON-TRB HMIA/2..c.ueiereeiieeeieeeee ettt ettt ete et e e ebe e ste e e baesabe e baesabeesbeesabeebaeentaesaseeseeeaseessseenseensaeensens
1.2.3.3.4  LOQAM [TUIIRBS ..vviiiuviie ittt ettt ettt e ettt ee e e e saae e e eba e e e sabe e e sbeeeesabaeeesabeseeabaeseeabaseesabesesstseesrsbeeesnbaeesanteeeenes
1.24 Channel Bandwidth = 10 MHz
1.24.1 (010 =Y Y=Y I = USSR
O s R 0 YN Y A 2T 2 0 SRR
1.2.4.1.2 16QAM /1RB # max...........
1.2.4.1.3 16QAM /non-1RB #mid/2..
1.2.4.1.4 16QAM /full RBs................ .
1.2.4.2 (013 =Y T =Y 1 Y SRR
1.2.4.2.1  LOQAMY/IRB H Dot eteee ettt eete e et e e ettt e eeate e e eebae e e sabaeeeesbeeeebaeeeeabaeeesabasesasaesesrbaeeesabeseeseseessbesesbaeesanreeeenns
1.2.4.2.2  L1EQAM JLIRB H M@X cuttiiiitiiiiitiieiiiieeietee e ettt e e ettt e eeateseesaaeseebaeeessbeeeeasaesssbaesessbesesasaesesbaseessbeseeastseesbeeeesbaeesanreeeens
1.2.4.2.3  16QAM /NON-LRB HMIA/2ueiiceeieiciieie ettt ettt e ettt e et e e e at e e e bt e e s ebaeeesabeessaaaeessabaeeesnbasesantaeesnbesesnbaeesaneeesenns
1.2.4.2.4  LOQAM JFUIIRBS ..veeeeeiee ettt ettt ete ettt e et e e ettt e s eaaeeeesaaeeesaaeesssaeesassaessasaeessasseseasseeessasessssaeessasseessseeessaeessnsseesns
1.2.4.3 (@13 =Y T =T I SRR PR
1.2.4.3.1 16QAM/1RB#0...........
1.2.43.2 16QAM /1RB # max.....
1.2.43.3 16QAM /non-1RB #mid/2..
1.2.4.3.4  LOQAM JFUIIRBS c.veeeietiieeetee ettt eet et ettt e e et e e sttt s eteeeesaaeeeseaaeessaaseessssaeessseeesasaeeesasseesesseessnsaesesasseessnseeesataeesssseens
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Result Table

NOTE: All relevant operation modes have been tested, and the full RB data is included in this report.

Table 1 Measurement Results (LTE) BAND 12

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
L 1.0829 Pass

1.4 MHz M 1.0857 Pass

H 1.0769 Pass

L 2.6881 Pass

3 MHz M 2.6856 Pass

H 2.6838 Pass

™1 L 4.4744 Pass
5 MHz M 4.4673 Pass

H 4.4706 Pass

L 8.9467 Pass

10 MHz M 8.9139 Pass

H 8.9477 Pass

L 1.0752 Pass

1.4 MHz M 1.0742 Pass

H 1.0802 Pass

L 2.6785 Pass

3 MHz M 2.6751 Pass

H 2.6788 Pass

™2 L 4.4721 Pass
5 MHz M 4.4675 Pass

H 4.4754 Pass

L 8.9290 Pass

10 MHz M 8.9217 Pass

H 8.9534 Pass
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1 For Band 12

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth = 1.4 MHz
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RB # 0

w5 Agilent

Ch Freq 699.7 MHz
Ncecupied Bandwidth

#Atten 36 dB
L.
R

e g
r

I
Trig Free

Occ BH ¥ Pwr

223.2898 kHz x db

Transmit Freq Error -44 5 kHz
¥ dB Bandwidth z

Freqg/Channel

Center Freq
£99.706666 MHz

Start Freq
698650066 MHz

Stop Freq
708.750008 MHz

CF Step
210.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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1.1.1.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

Stop Freq
700.756060 MHz

CF Step
210.000808 kHz
=W Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off

233.8177 kH x dB

Transmit Freq Error 4
® dB Bandwuidth

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

Stop Freq
700.756060 MHz

CF Step
— 2100808608 kHz
e | M Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

Mikrl ¢
#Atten 36 dB 4l
' T Stop Freq
o 7090.750000 MHz

q"‘"‘-‘l’ulﬂd e Pl '_'J'*"--"'..l'|'-'|-J--.-.'-|"'-.—-'..-r"l-J-._I'1l'|__-..f-_r'ﬂ.-.—l-_rr'—l."m.l
| !
| 1

CF Step
210.000808 kHz
Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2 Channel =M

1.1.1.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
706.456660 MHz

#Atten 36 dB im Stop Freg
LN
e 7B8.550008 MHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#UBH 43 kHz
. : - Signal Track
Occupied Bandvwidth Occ BH % Pwr d o off

2240578 kHz x dB

Transmit Freq Error  -447.167 kHz
%X dB Banduidth 3 z

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

Stop Freq
708.556060 MHz

CF Step
2100808608 kHz
| futo Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
% B

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

Stop Freq
708.556060 MHz

CF Step
210.008088 kHz
s Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.4 QPSK/full RBs

4 Agilent

Ch Freq 787.5 MHz
Ncecupied Bandwidth

#IHIE:“ 43! |'H:

Trig Free

IEI Weep l l s

1.0857 MHz

Transmit Freq Error -
® dB Bandwuidth 1.251 MHz

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

Stop Freq
708.556060 MHz

CF Step
2100808608 kHz

. 0o Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.3 Channel =T

1.1.1.3.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
e ———..

Center Freq

Ch Freq 715.3 MHz Trig Fres| 21c 00000 MH2

Decupied Bandwidth

Start Freq
714.256666 MHz

#Atten 36 dB
11

Stop Freq
F16.350808 MHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#UBH 43 kHz
. : - Signal Track
Occupied Bandvwidth Occ BH % Pwr d o off

227.7578 kHz x dB

Transmit Freq Error - 9 kHz
%X dB Banduidth 3 z

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 715.3 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

Stop Freq
716.356060 MHz

CF Step
210.000808 kHz
Pl | Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off

217.5465 kHz x dB

Transmit Freq Error 4 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 715.3 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

Stop Freq
716.356060 MHz

CF Step
S| 210.000000 kHz
— Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.3.4 QPSK/full RBs

4 Agilent

Ch Freq 715.3 MHz
Ncecupied Bandwidth

#IHIE:“ 43! |'H:

Trig Free

IEI Weep l l s

1.8769 MHz

Transmit Freq Error 924 kHz
% dB Bandwidth 1. MHz

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

Stop Freq
716.356060 MHz

CF Step
2100808608 kHz

N Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2005

No Distribution without Written Permission

Pagel7?, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 3 MHz
1.1.2.1 Channel =B
1.1.2.1.1 QPSK/1IRB #0

. Agilent R T |Freg/Channel
e

Ch Freq 7085 MHz Trig Free ?@%e;‘@t@%%g red
Ncecupied Bandwidth

Start Freq
G98.250060 MHz

#Atten 36 dB :
o Stop Freq
d % 782.750008 MHz

CF Step
450.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

Transmit Freq Error z

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel8, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

Stop Freq
702.756060 MHz

CF Step
450.000008 kHz
Ml Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel9, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

Stop Freq
702.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page20, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

#Atten 36 dB Stop Freq
792.7500089 MHz

...;._.-._._._._..-.-.-.1_.._r.-._r,..'l.‘-1..,l'."|.-.-..-._n_.J-.._..rn..,_.-.r..-.1_.-..'-'._.-"'-. -y

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page21, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2 Channel =M

1.1.2.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
705.256660 MHz

#Atten 36 dB
2,
|'I 1

: Stop Freq
5%

789,750000 MHz

r'l

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#BH 91 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

280.6394 kH x dB

Transmit Freq Error -1.2 z
¥ dB Banduidth 4

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page22, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

Stop Freq
709.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

284.3128 kHz x dB

Transmit Freq Error  1.25
% dB Bandwidth 4.

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page23, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.3 QPSK/non-1RB #mid/2

4 Agilent R T

e
Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

#Atten 36 dB

PP PP, * S S
2 o

I

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

Stop Freq
709.756060 MHz

CF Step
450.000008 kHz

N [t Mar

#/BH 91 kHz

Bandwidth Occ BH % Pwr
1.4690 MHz x dB

Transmit Freq Error  88.815 kHz
% dB Bandwidth 17 -

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission

Page24, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

Stop Freq
709.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#BH 91 kHz Sweep 4.3
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

2.6856 MHz x dB

Transmit Freq Error =75
® dB Bandwidth :

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page25, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.3 Channel =T

1.1.2.3.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I ————..

Center Freq

Ch Freq 714.5 MHz Trig Fres| 213 canann MHz

Decupied Bandwidth

Start Freq
712.256666 MHz

#Atten 36 dB 1

K3 Stop Freq
?-; l? F16.758008 MHz
2L AT CF Step
450, 0608608 kHz

Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

281.496 x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page26, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.256666 MHz

Stop Freq
716.756666 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

289.1306 kH x dB

Transmit Freq Error 1. z
% dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page27, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.256666 MHz

#Atten 36 dB Stop Freq
?..,.________...-.-......-..-..1.,...-.-..-.-._,..--._-_..._.--%—ﬂ.—--.? ? 1 E - ? 5 'a 'a 'a 'a M H z

CF Step
i | 450.000000 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

1.4750 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page28, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.256666 MHz

#Htten 36 dB =
1 Stop Freq
?"-'-_._._.-._,...__.1,_._‘_,_,_...--f,--g|-,..-.-.-—,.r"-.-.r..-—'-*'--'-"""--r"-"r""'-"'""_""".'h-'“"' et ? 1 E . ? 5 'a 'a 'a 'a H H i

CF Step
450.000808 kHz
| Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

2.6838 MHz x dB

Transmit Freq Error g

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page29, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3 Channel Bandwidth =5 MHz
1.1.3.1 Channel =B
1.1.3.1.1 QPSK/1IRB #0

. Agilent R T |Freg/Channel
e

Ch Freq 7015 MHz Trig Free ?@Ele;‘@t@%%g red
Ncecupied Bandwidth

Start Freq
6497.750066 MHz

#Atten 36 dB
o Stop Freq
?ii .¢ 785.250008 MHz

CF Step
750.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page30, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

#Atten 36 dB Stop Freq
795.250009 MHz

CF Step
750.000808 kHz
Ml Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

381 62?3 kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page31, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

#Atten 36 dB

Stop Freq
?,_._u-jf__.,____._,? 705250008 MHz
J 1

CF Step
) 750000008 kHz
il Futo Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1836 MHz x dB

Transmit Freq Error 5]

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page32, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

#Atten 36 dB
i Stop Freq
LSS S R A S S S 785.250000 MHz
|III i
CF Step
el 750000000 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4744 MH x dB

Transmit Freq Error 1.

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page33, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2 Channel =M

1.1.3.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
703.756660 MHz

Stop Freq
F11.2560808 MHz

CF Step
750.000808 kHz
Auto Man

o e, o | e
i LA B SR T ol b red

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH % Pur 4 0 0ff

3759771 kHz X dB  -26.00 dB

Transmit Freq Error 2.151
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page34, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

#Atten 36 dB Stop Freq
711.2500089 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

382. 1391 kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page35, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

#Htten 36 dB

Stop Freq
?_._,,___-____?h..__...._._._? F11.256088 MHz
’ CF Step
Fo0.000008 kHz
{ Huto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1805 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page36, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

Stop Freq
711.256666 MHz

CF Step
Ny /00000880 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4673 MHz x dB

Transmit Freq Error -4.5

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page37, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.3 Channel =T

1.1.3.3.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I ————..

Center Freq

Ch Freq 713.5 MHz Trig Fres| 213" canang MHz

Decupied Bandwidth

Start Freq
709.756660 MHz

#Atten 36 dB 1

<, Stop Freq
<I;t'i I‘? F17.250008 MHz

S CF Step
750000008 kHz

Auto Man

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

391.2358 kHz x dB

Transmit Freq Error 2153
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page38, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.3.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 713.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F13.500008 MHz

Start Freq
709.756666 MHz

Stop Freq
717.256666 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

387.8011 kHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page39, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 713.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F13.500008 MHz

Start Freq
709.756666 MHz

Stop Freq
717.256666 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1853 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page40, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.3.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 713.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F13.500008 MHz

Start Freq
709.756666 MHz

Mikrl 71

#Atten 36 dB 4l
' T Stop Freq
?___,h_,___.._.__._,_.,,____._._u.m,._.._..._._ﬁl._*..__av 717.250008 MHz
CF Step
o /50000088 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4706 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page4l, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4 Channel Bandwidth = 10 MHz
1.1.4.1 Channel =B

1.1.4.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel
S

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
704.666660 MHz

Start Freq
696500066 MHz

Stop Freq
711.506068 MHz

CF Step
1.56000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

k

Occupied Bandwidth
581.598

Transmit Freq Error 4.3
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Signal Track
On Off

Report No: Confidential Information of Huawei. Page42, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.2 QPSK/1RB # max

4 Agilent

Ch Freq 784 MHz
Ncecupied Bandwidth

Trig Free

Occupied Bandwidth
537.8462

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

Stop Freq
711.566666 MHz

CF Step
1.56080008 MHz

o WA Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

Page43, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

#Atten 36 dB
Stop Freq
¢.,,-uh,,r=:,_?¢ 711.5006000 MHz
i 1
CF Step
1.500RAAAA MHz
e M M a n

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.5600 MHz x dB

Transmit Freq Error  1& 7 kHz
% dB Bandwuidth B. z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page44, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

Stop Freq
711.566666 MHz

CF Step
m 1.50000008 MHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page45, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2 Channel =M

1.1.4.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
700.666660 MHz

Stop Freq
F15.000008 MHz

CF Step

J 1.50808088 MHz
— ‘Iq.-ih.rﬂﬂﬂl AR M A— L, N P ' I|. N M Man
Freq Offset
AARARRAAR Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

549.9255 kHz x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page46, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

Stop Freq
715.666666 MHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

522.5938 kH x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page47, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.3 QPSK/non-1RB #mid/2

4 Agilent

Ch Freq 787.5 MHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Sweep 1.44 rr;:z

Occupied Bandwidth
45570 MH

Transmit Freq Error 80,483 kHz
% dB Bandwidth 15 MHz

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

Stop Freq
715.666666 MHz

CF Step
1.56080008 MHz

s Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

Page48, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.2.4 QPSK/full RBs

4 Agilent

Ch Freq
Ncecupied Bandwidth

787.5 MHz

#Atten 36 dB

Trig Free

¢ R T O VP PO S T

#\/EH

388 kHz

Sweep 1.44 rr;:z

Uccupled Bandwidth
8.9139 MHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

Stop Freq
715.666666 MHz

CF Step

g 1.50000008 MHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission

Page49, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.3 Channel =T

1.1.4.3.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
.

Center Freq

Ch Freq 711 MHz Trig Free| 217 600006 Miz

Decupied Bandwidth

Start Freq
703.566660 MHz

Stop Freq
F15.500008 MHz

CF Step
1.56600880 MHz
Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

533.4421 kH x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page50, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.3.2 QPSK/1RB # max

4 Agilent R T

e
Ch Freq 711 MH=z Trig Free
Ncecupied Bandwidth

#Atten 36 dB

#/BH 308 kHz

Uccupled Bandwidth Occ BH 7 Pwr
532.2532 kHz % dB

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

Stop Freq
718.566660 MHz

CF Step
1.56080008 MHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission

Page51, Total101



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 711 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

#Atten 36 dB
Stop Freq
thq,?¢ 718.560000 MHz
5
CF Step
1.50068000 MHz
Auto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

45572 x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page52, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.4.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 711 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

#Atten 36 dB Stop Freq
1
AR SO SV /15200000 1z

CF Step
| 1.50000088 MHz
j| Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9477 MHz x dB

Transmit Freq Error -b§
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page53, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth = 1.4 MHz
1.2.1.1 Channel =B

1.2.1.1.1 16QAM/1RB # 0

# Agilent R T |Freg/Channel
I

Center Freq

Ch Freq 699.7 MHz Trig Fres | coq 00006 MH2

Decupied Bandwidth

Start Freq
G98.656060 MHz

21.84 dBm
. Stop Freq
708.750008 MHz

CF Step
210.000808 kHz
Auto Man

r..}.
i e e L
g L e

Freq Offset

#YBH 43 kHz Sweep 11.58

= - - - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 7 [l 0ff

219.4122 kHz % dB

Transmit Fregq Error 445181 kHz

¥ dB Bandwidth 339,745 kH=
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page54, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

Stop Freq
700.756060 MHz

CF Step
2100808608 kHz
ek N Y. A RN Fluto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off

226.8208 kHz x dB

Transmit Freq Error 4 kHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page55, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

#Atten 36 dB

?.-._|L,_,__,.-.u__-'-.._.-.-.(__.--.__-.-' -
il \,

S T CF Step
i) SR 10.000000 kHz
s e Man

Stop Freq
700.756060 MHz

n—
o,

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page56, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq £33.7 MHz Trig Free
Ncecupied Bandwidth

Center Freq
694.700008 MHz

Start Freq
G98.656666 MHz

#Atten 36 dB Stop Freq
708750000 MHz

CF Step
g 210.000000 kHz
| futo Man

Freq Offset
060660668 Hz

#WBH 43 kHz Sweep 11.8

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

1.8752 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page57, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel =M

1.2.1.2.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
706.456660 MHz

Stop Freq
FBE.550008 MHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#UBH 43 kHz
. : - Signal Track
Occupied Bandvwidth Occ BH % Pwr d o off

218.0017 kHz x dB

Transmit Freq Error 44
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page58, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

Stop Freq
708.556060 MHz

CF Step
210.000008 kHz
ANy Futo Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error 4

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page59, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

Stop Freq
708.556060 MHz

CF Step
210.000808 kHz
R Huto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page60, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
706.456666 MHz

#Atten 36 dB dBm
: Stop Freq
1
?_l"'l14'-.-14-.'.-r-".-_..-u-..i-—-,--..-rﬂ ot by ;-"|..-""-'-'—-1--I'--"'.-—--.-'-.--"¢ ? E] 8 . 5 5 'a 'a 'a 'a H H <
CF Step
gy 010.000000 kHz
B Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off

1.8742 MH x dB

Transmit Freq Error 1.81
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page61, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3 Channel =T

1.2.1.3.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
e ———..

Center Freq

Ch Freq 715.3 MHz Trig Fres| 21c 00000 MH2

Decupied Bandwidth

Start Freq
714.256666 MHz

#Atten 36 dB
o
10
?

Stop Freq
F16.350808 MHz

CF Step
210080808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#UBH 43 kHz
. : - Signal Track
Occupied Bandvwidth Occ BH % Pwr d o off

216.8298 kHz x dB

Transmit Freq Error 1,425 kHz
¥ dB Banduidth 3 z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page62, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 715.3 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

Stop Freq
716.356060 MHz

CF Step
2100808608 kHz
| futo Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page63, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 715.3 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

Stop Freq
716.356060 MHz

CF Step
. 210.000800 kHz
B Auto Man

Freq Offset
060660668 Hz

IEI Weep l l s

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page64, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 715.3 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F15.300008 MHz

Start Freq
714.256666 MHz

#Atten 36 dB Stop Freq
1
Q._.-‘\:.,_._..,.__.,,_h._.,“,P..._.._.1._.?.“,.._.-“_.?.,. e /16.350000 iz

CF Step
e C10.000000 kHz
Sl uto Man

Freq Offset
060660668 Hz

#WBH 43 kHz Sweep 11.8

— Signal Track
Occ BH ¥ Pwr A (I Off

1.0802 MHz x dB

Transmit Freq Error  1.334 kHz
¥ dB Bandwidth 1.2

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page65, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 3 MHz
1.2.2.1 Channel =B
1.2.2.1.1 16QAM/1IRB # 0

. Agilent R T |Freg/Channel
e

Ch Freq 7085 MHz Trig Free ?@%e;‘@t@%%g red
Ncecupied Bandwidth

Start Freq
G98.250060 MHz

#Htten 36 dB o 4B
@ : Stop Freq

R 702.750000 MHz

> CF Step

450.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

280.9407 kH

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page66, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

Stop Freq
702.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off

266.3208 kH x dB

Transmit Freq Error 1 1Hz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page67, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

Stop Freq
702.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Occ BH ¥ Pwr A (I Off
x dB ?'

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page68, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 788.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
FRR.500008 MHz

Start Freq
698.256666 MHz

#Atten 36 dB 4l
i Stop Freq
DS % PSR S ST TR . 702.750000 MHz
& '-II
CF Step
| A50.000008 kHz
Auto Man

Freq Offset
060660668 Hz

#BH 91 kHz Sweep 4.3

— Signal Track
Occ BH ¥ Pwr A (I Off

2.6785 MHz x dB

Transmit Freq Error - 5 Hz
® dB Bandwuidth 2. .

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page69, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2 Channel =M

1.2.2.2.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
705.256660 MHz

Stop Freq
F89.750008 MHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

271.5879 x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page70, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

Stop Freq
709.756060 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

271.8730 kH x dB

Transmit Freq Error 1

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page71, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

M1
#Atten 36 dB
! I Stop Freq
?;..,.-.h,~,...,,‘.,_.-H-.,.,,,,,.....,,L..Q,..? F89.750008 MHz

CF Step
450.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

1.46439 MHz x dB

Transmit Freq Error :
% dB Bandwidth 895 MHz

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page72, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
705.256666 MHz

#Atten 36 dB dBm
_ Stop Freq
; 709.750600 MHz

'Q:-.n_.'..d-._.n-.-"‘hﬂ Y A P Ty e AP

CF Step
N 450.000000 kHz
| Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

26751 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page73, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.3 Channel =T

1.2.2.3.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I ————..

Center Freq

Ch Freq 714.5 MHz Trig Fres| 213 canann MHz

Decupied Bandwidth

Start Freq
712.256666 MHz

Stop Freq
F16.750008 MHz

CF Step
A50.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#BH 91 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

277.9465 kHz x dB

Transmit Freq Error 1.262 MH=z
¥ dB Bandwicdth .

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page74, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.256666 MHz

Stop Freq
716.756666 MHz

CF Step
450.000808 kHz
. Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

267.4438 kH x dB

Transmit Freq Error 1 z

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page75, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.256666 MHz

Stop Freq
716.756666 MHz

CF Step
N 450.000068 kHz
B Auto Man

Freq Offset
060660668 Hz

#/BH 91 kHz
. - — Signal Track
Bandwidth Occ BH % Pur A o Off

1.4622 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page76, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 714.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F14.500008 MHz

Start Freq
712.250008 MHz

#Atten 36 dB dBm
" 1 Stop Freq
Ql¢*+¢#h_,,,q, F16.750808 MHz
CF Step
450.000008 kHz
Auto Man
Freq Offset
B.aa000088 Hz

#BH 91 kHz Sweep 4.3

Signal Track

Bandwidth Occ BH % Pwr 24 o OFf
26788 8 2600 o

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page77, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3 Channel Bandwidth =5 MHz
1.2.3.1 Channel =B

1.2.3.1.1 16QAM/1IRB #0

# Agilent R T |Freg/Channel
S

Ch Freq 761.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
701.566666 MHz

Start Freq
6497.750066 MHz

Stop Freq
785.250008 MHz

CF Step
750.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

: Signal Track
Occ EW % Pwr Pl (i 0ff

368.0528 kHz x db

Transmit Freq Error {Hz

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

Stop Freq
705.256060 MHz

CF Step
750.000808 kHz
} Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

372.4238 kHz x dB

Transmit Freq Error 2.15

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page79, Total101
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

#Atten 36 dB
Stop Freq
?,__,d_,_,_._____H,H_..Tl__._.,. : 705.256060 MHz

CF Step
JoB.BRERAE kHz
e, | Auto Mar

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

2.1919 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page80, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 781.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F81.500008 MHz

Start Freq
697756666 MHz

Stop Freq
705.256060 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4721 MHz x dB

Transmit Freq Error 2416 kHz

x dB Bandwidth 4,951 MHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page81, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2 Channel =M

1.2.3.2.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I —————.

Center Freq

Ch Freq 707.5 MHz Trig Fres| 2a5"connng MHz

Decupied Bandwidth

Start Freq
703.756660 MHz

Stop Freq
F11.2560808 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

364.6051 kHz x dB

Transmit Freq Error 2150
¥ dB Banduidth

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

#Atten 36 dB Stop Freq
711.2500089 MHz

CF Step
Fh0.0aeane kHz

I pry Huto Man
1 'L'.JIerv"-_.-'ﬂ"r'l"‘" —

N |
"'-""'--"‘.-'-—-"' I‘_.'.‘_'_r'l.-ﬂ_‘..-.'l‘_l_ I-.L.._.-._I L—-

Freq Offset
060660668 Hz

#IHIE:“ 1511 lH:

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

364.7791 kHz x dB

Transmit Freq Error  2.159 MHz
% dB Bandwidth 41

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page83, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

#Atten 36 dB

Stop Freq
?,.:ik___,ﬂ_...ﬂ..u____._ﬂ_? F11.256088 MHz
i CF Step
Fo0.000008 kHz
al Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1882 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page84, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
703756666 MHz

#Atten 36 dB Stop Freq
PSRN A AR ‘AN S R 711250088 MHz
CF Step
poaR| /00000000 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

4, 46?5 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page85, Total101
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.3 Channel =T

1.2.3.3.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I ————..

Center Freq

Ch Freq 713.5 MHz Trig Fres| 213" canang MHz

Decupied Bandwidth

Start Freq
709.756660 MHz

Stop Freq
F17.250008 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

370.297 x dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 713.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F13.500008 MHz

Start Freq
709.756666 MHz

#Atten 36 dB Stop Freq
717.250009 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

371 ?@?3 kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.3.3 16QAM /non-1RB #mid/2

4 Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 713.5 MHz Trig Free| 213 cappan Mhz

Ncecupied Bandwidth

Start Freq
709.756666 MHz

#Atten 36 dB

Stop Freq

?_._.d,,____....._.__,a%...,__? 717.250008 MHz

. P""'r-,.-.,.,, < CF Step
A b 750.000008 kHz
ey M Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1977 M x dB

Transmit Freq Error .

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page88, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.3.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 713.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F13.500008 MHz

Start Freq
709.756666 MHz

#Atten 36 dB 1 i
i Stop Freq
717.250088 MHz

L + SN N S -._.‘__.,_._r.___,_._‘_._..._._Q

CF Step
W /50.000000 kHz
Huto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4754 MH x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4 Channel Bandwidth = 10 MHz
1.2.4.1 Channel =B

1.2.4.1.1 16QAM/1IRB #0

# Agilent R T |Freg/Channel
S

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
704.666660 MHz

Start Freq
696500066 MHz

Stop Freq
711.506068 MHz

CF Step
1.56000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

k

— : ' wm  Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

567.4591 kHz x db

Transmit Freq Error {Hz
¥ dB Bandwicdth E z

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page90, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

Stop Freq
711.566666 MHz

CF Step
1.566000680 MHz
Auto Man

[
; |
10 “ | R
! . I e
R bl il 1|

Freq Offset
060660668 Hz

#YBH 306 kHz Sweep 1.44 rr;:z

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

524.1424 kHz x dB

Transmit Freq Error  4.4¢
X dB Bandwuidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page91l, Total101
SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 784 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

Stop Freq
711.566666 MHz

CF Step
- 1.56080008 MHz
= At M

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

46051 x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2005 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.1.4 16QAM /full RBs

4 Agilent

Ch Freq 784 MHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Occupied Bandwidth
8.9290 MH

Transmit Freq Error 7
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F84. 000008 MHz

Start Freq
696566666 MHz

Stop Freq
711.566666 MHz

CF Step

| 100000000 MHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2005

No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2 Channel =M

1.2.4.2.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

/075 MHz Trig Fres

#¢ Atten 36 dE

¢

>/

1 , ¥
Sy o e

n 15 MHz
BBl pts)

WBH 300 kHz  Sweep 1.44 ms

| N
vy I'r-.d-'!"r'l._l-._\r_-l

Occ BH % Pwr

Occupied Bandwidth
®x dB -26.00 dB

545.0266 kHz

Transmit Freq Error A MHz
%X dB Banduidth 1 kHz

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

Center Freq
707.566666 MHz

Start Freq
700.666660 MHz

Stop Freq
F15.000008 MHz

CF Step
1.56600880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2.2 16QAM /1RB # max

4 Agilent

Ch Freq 787.5 MHz
Ncecupied Bandwidth

#Atten 36 dB

L
I 0| '|
f -]L-l g

Trig Free

!
i ! (I I e ", (=] =
e o e gy Lo e G v r i

#/BH 308 kHz

Sweep 1.44 rr;:z

Occupied Bandwidth
543.7449 kHz

Transmit Freq Error
® dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

Stop Freq
715.666666 MHz

CF Step
1.56080008 MHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 787.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

#Atten 36 dB

Stop Freq

ot gy 715.000000 MHz
CF Step

SO |-C0000000 MHz

e ) Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

45402 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page96, Total101
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.2.4 16QAM /full RBs

4 Agilent

Ch Freq 787.5 MHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Occupied Bandwidth
8.9217 MHz

Transmit Freq Error Hz
® dB Bandwuidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F87.500008 MHz

Start Freq
700666666 MHz

Stop Freq
715.666666 MHz

CF Step

Al 1.50000000 MHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2005

No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.3 Channel =T

1.2.4.3.1 16QAM/1RB # 0

R

# Agilent T

Ch Freq
Decupied Bandwidth

711 MH=z Trig Fres

#Atten 36 dB
Q |

j1,
] I|II

il
.I'I I|
LY

= e P T I e S Yo el

#\VBW 380 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
511.1648 kHz

Transmit Freq Error  -4.:
%X dB Banduidth 7

File Operation Status. C:PICTURE.GIF file saved

Freq/Channel

7

7

7

1

Huto

Center Freq
11.666666 MHz

Start Freq
#3.5600666 MHz

Stop Freq
18.500080 MHz

CF Step
LBReeeeE MHz
Man

Freq Offset

0.000008a00 Hz

On

Signal Track
Off

Report No:
SYBH(Z-RF)004092012-2005

Confidential Information of Huawei.
No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.3.2 16QAM /1RB # max

4 Agilent

Ch Freq 711 MHz
Ncecupied Bandwidth

Irll
i

AL, st l'-|'\,d|-I_r-.‘.._'._..-J.-‘-'\'J"u"--u"l ,_[I_rl |I

#/BH 308 kHz

Trig Free

Occupied Bandwidth
527.6883 kH

Transmit Freq Error 4. 1Hz
® dB Bandwuidth 7 17 k

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

Stop Freq
718.566660 MHz

CF Step
1.56080008 MHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2005

No Distribution without Written Permission
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 711 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

#Atten 36 dB

. Stop Freq
q,,l_r,ﬂ? 718.500009 MHz
: " CF Step
1.50608086 MHz
oo Y| M M an

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

46256 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.4.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 711 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F11.060808 MHz

Start Freq
703.566666 MHz

Stop Freq
718.566660 MHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9534 MHz x dB

Transmit Freq Error 711

% dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
END
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & 27.53(g)
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S'@ FCC Test Report of B890-66 ;;%@@

HUAWEl  FCC ID:QISB890 Y e
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1.1.3.2.3  QPSK/NON-LRB #MIU/2 1.cutiiteerietieie ettt ettt ettt et st et s teeve s teebesaeesbesaeenbesssessesbeenbesssesbesseensesssenbesseensesteessesssensas 26
1.1.3.2.4  QPSK/TUII RBS...cuviiteetieteeiecteeteeteeitesteeseeteebesteeseeseessesseesesssessesseeasesssessesssensesssessesseensesssessesseensenssesbesasensesaaessesseensas 27
1.14 Channel BANAWIAEh = 10 MHZ........ccooeeeeeeeeeieeeeeeeeeeeeee ettt 28
1.1.4.1 (00T T T - SRR STRPPRRN
114,11 QPSK/IRB H 0 ovveeiieecteecie et ete et ete et e eete e etaeeetaesateeebaeesbeeesaeebeeeaseesaeeasseseesaseeaseesaseeabeeenseeasseensesenseesssesnseeaseeentens
1.1.4.1.2 QPSK/1RB # max.............
1.1.4.1.3 QPSK/non-1RB #mid/2 ...
1.1.4.1.4 QPSK/full RBs.................. .
1.1.4.2 (00T o T=Y e TR TRUPPRTIN
1.1.4.2.1 QPSK/IRB H 0 ovveeiieeciee ettt et ete e et et e eete e etae e teeeaseeebaeesteesseeebaeaaeeesaesasseseesaseeaseeenseeabesenseeasseensesenseestseenseeaseeentens
0 O LI (A L= - 0 o D TR
1.1.4.2.3  QPSK/NON-TRB HMIA/2 o.evieeeeeeeieeeee ettt ettt ettt e e e et e s e e teesat e e teesateesaeesnbeeebeseateesateenbeesaaeetesenneeaseseneens
L1.1.4.2.4  QPSK/TUIL RBS....eviietieectee et et et etee et e e e ete e etae e teeeateeeteeeteeeseeebeeeaseebeeeaseeseesaseeeseeenseeabeeenteesasesnsesenseesseeenseenseeensens
1.2 YAV 0] 1Y 1 PN
1.2.1 ChanNel BANAWIATN = 1.4 MHZ.......ccoooeeeeeeeeeeeeeeeeeeeeeeeeee ettt 36
1.2.11 (01T a T 1Y - ST UPRPPPPN 36
0 T O e K10 7NV = {0 TR 36
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1.2.1.1.2  LEQAM/LIRB HIMAX.c.utiiiiitieeeeieee e ettt e eeet e e e et ee e sttt e sesteesesaaeeesaaeesssseesessssesssseesssssessasseesssssessnsaeeesssessseseessaeesssssessns 37
1.2.1.1.3  16QAM / NON-1RB HMIT/2...ueicreiiieeeieeeee ettt ettt e e et e e be e s ta e e baesabe e baesabeesaeesabe e besentaesaseenseeeaseessseenseessaeensens 38
1.2.1.1.4 16QAM /full RBs
1.2.1.2 Channel =T......cccueee.
1.2.1.2.1 16QAM /1RB#O0........... .
1.2.1.2.2  LEQAM JIRB HMAX .cuttiiiitiiiiitiieeiieeeieteeeeiteeeseteeeestbeeeesaaeesebaesessbeseeastessaaaesessbesesasaessebaseessbssesastseesseeeesbaeesanreeeens
1.2.1.2.3 16QAM / non-1RB #mid/2
1.2.1.2.4  LOQAM [FUIIRBS ..vviiieviie ittt et eete ettt e ettt e eeate e e e eaa e e e saba e e eeabeeesbteeeeabaeeesabeeeeasaesesabaseesabeseeseseesasbesesnbaeesanreeeens
1.2.2 Channel BANAWIATN = 3 MHZ........ccooooeeeeeieiiieeeeeeee e
1.2.2.1 (01 a =Y T =Y I TSRS
1.2.2.0.1  LEQAMY/LIRB HO....veeeeeeee ettt ettt e ettt e ettt e s et e e e sttt e e sabaeessaaeeeeabeseesasaeessasaeseasseeesasaeesanbaeeenseeessbeeesraeesanraeeanns
1.2.2.1.2 16QAM/1RB #maX.........c.......
1.2.2.1.3 16QAM / non-1RB #mid/2
1.2.2.1.4 16QAM /full RBs.....ccccuvveuneee..
1.2.2.2 (@132 T =Y 1 USSR
0 R 0 Y NV A I {0 RO RRORTRN
1.2.2.2.2  16QAM JIRB HM@X ..eciteiiveeiurieiteeiteeeiteesteesteeeaeeeseesseessesssseeasseaseessseessessseeasasssessssesssesssssesseesssesasesssssesssssseessesesens
1.2.2.2.3 16QAM / non-1RB #mid/2
1.2.2.2.4  LOQAM JFUIIRBS ..veeeeviee ettt ettt ettt e et e e ettt e s e aaeeeesaaeeeseaaeesssaeessseesssaeessasaeseasseeesasasessssaeessasaeesnseessssseessnssessns
1.2.3 Channel BANAWIATN = 5 MHZ.........cooooeeeeeieeiiieeeeeeeeeeeeeeeeeeeeeeee e
1.23.1 (00T T 1Y = SRR UUUPPRTN
O T O R 0 7N Y A 2= - TR
1.2.3.1.2 16QAM/1RB #maX.........c.......
1.2.3.1.3 16QAM / non-1RB #mid/2
1.2.3.1.4 16QAM /full RBs.....ccceuveeune..
1.2.3.2 (00T 1Y IO PSR UTRUPPRTINN
B T R 0 YNV A I {0 TR
1.2.3.2.2  LEQAM JLIRB HM@X ..utttiiirieiiitreeeeiteeieetteeeeaeessesteesasstesssaseessasaeesssssessssssessasseessssesssssssesssstesssasessasseesesseessssseesssssesssns
1.2.3.2.3 16QAM / non-1RB #mid/2
1.2.3.2.4  LOQAM JFUIIRBS ..veeeeeiee ettt et e ettt e et e e ettt e s eaeeeesaaeeesaaeesstaeesasssesssaeessasaessssseeessasessssaeeesasseessseeessseessnssessns
1.24 ChaNNe! BANAWIATN = 10 MHZ ...ttt ettt e e ettt e e e e e ee st veaesseesssasssbasseeessssassees 60
1.2.4.1 Channel =B....cccoocveevcieeecieeeeen,
1.2.4.1.1 16QAM/1RB #O0........
1.2.4.1.2 16QAM/1RB #max
1.2.4.1.3 16QAM / non-1RB #mid/2

1.2.4.1.4  1EQAM JFUI RBS ...ttt sttt ettt ettt he bt b e s bttt ea e bt e bt s b e et e b e st ea e ebeebesb e e b e e b enbent e st ebeeaeebesbenbenseneennas
L1242 Channel = T ottt sttt e b et s b bbb Rt h e e et b e bt e Rt e R b e e bt e bt e R et ehe e bt eh e et e bt e b e bt et e saeennes
1.2.4.2.1  16QAM JLIRB HO...oiuieteuiieeiietetertet ettt sttt et s et bttt b et b bt s s e b e e bt b st b bbb et bt hea b bbb et bt ekt b e st n e aene e
1.2.4.2.2 16QAM /1RB #maXx................
1.2.4.2.3 16QAM / non-1RB #mid/2 .
1.2.4.2.4  1EQAM JFUI RBS ...ttt sttt ettt sttt a s bbbt e e a e bt e b e s b e et et e e ea e e bt ebesbesb e b enbene e st ebeeaeebesbe st enseneeneas
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1 For Band 12

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth = 1.4 MHz
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

ren 36 R P9e  Center Freq
#Htten 36 dB dB £99.000008 Mi=

Start Freq
6980006066 MHz

Stop Freq
700.000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

o5 BH 13 kHz WBH 43 kHz
Copyright 2000-2008 Agilent Technologies
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1.1.1.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

w Signal Track
4 B *._,P__.r‘-J"‘..r.r-p.\.'lp*'.n‘.-..u\.r“..-.{ﬁ\-‘_ " I4\'1I,.,||,,-,._,-'-.-.I-J‘.-'M Lot LT i, F-,_r |:| " w

) Wiz
#Il_llE:H ":13 |'.H:

File Operation Status. C:PICTURE.GIF file
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1.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
|:"1| ,
4

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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1.1.1.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
694.000008 MHz

#Atten 36

Start Freq
698666666 MHz

Stop Freq
700.666060 MHz

CF Step
200.000808 kHz
Auto Man

- ot PR T ,.J-.l._..-"'l"llmI FrEq UffEEt
FC| [ smaremte o e 0.00600600 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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1.1.1.2 Channel =T

1.1.1.2.1 QPSK/1RB #0
% Agilent R T |Freq/Channel

e 36 R =y M Center Freq
#Atten 36 dB : 716.066008 MHz

Start Freq
715.666666 MHz

Stop Freq
F17.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

e,
e by Pt oA PP T
v R i s YT I:] N I:l 'F 'I:

2 MHz

25 O |

#EH 43 kHz #5weep 1 _. ats)

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
J16.000008 MHz

Start Freq
715.666666 MHz

Stop Freq
717.666666 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
gl Un 0ff

; #BH 43 kHz
File Operation Status. C:PICTURE.GIF file saved
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